
2 5 2 

8 3 A P 

' ' I 

LIBRARY 
ÎNTERNATIONAL REFERENCE'.'CENTRE 

FORCOMMUNITY WATER SUPPLY. AND 
SANITATION (IRQ 

1 

. \ 

< I 

l . 

,.a&feftf-q353 



•/• 

7 

c 

APPLICATION OF INCLINED TUBE SETTLERS IN URBAN WATER SUPPLY 

s 

by 

Sow, Kim Leng 

A T . UBRARV 

A thesis submitted in partial fulfillment of the requirements for the 

degree of Master of Engineering. 

Examination Committee: 

Prof. N.C. Thanh 

Dr. B.N. Lohani 

Dr. S. Vigneswaran 

(Chairman) 

Sow, Kim Leng 

Nationality 

Previous Degree 

Scholarship Donor 

Malaysia 

B.Sc. Engineering, University of Aberdeen, 
Aberdeen, Scotland. 

The King's (Royal Thai Government) 

Asian Institute of Technology 

' Bangkok, Thailand 
[...]
V0 is the average flow velocity, 

Sc is the shape factor, 

6 is the angle of inclination 

From this expression, he concluded that tube shape has an effect upon 
the value of Sc which in turn affects the efficiency of the tube settler. 
For the circular tube, parallel plates, square conduits and shallow open 
trays, he calculated the value of Sc for each case to be 4/3, 1, 11/8, and 
1, respectively. Therefore, in chosing the tube shape, the following cri­
teria should satisfy: 

(1) the tube height should be as short as possible to minimize the 
settling distance, 

(2) uniform settling distance is desirable so that most particles 
have the same settling time, 

(3) tube shape should permit nesting so that there is no wasted 
space between tubes in the unit, 

(4) as far as possible, the shape should promote sludge compaction 
and flow. 

• BEACH (1972) concluded that chevron shape is tfaj best design fulfill­
ing all the!above conditions and for 1 in chevron configuration, it has the 
higher perimeter of any common shape of the same area. 

CULP et al. (1968) investigated the influence of tube inclination on 
the settler:performance. They concluded that the efficiency increases as 
the angle of inclination increases to 35-45 degrees and then begins to 
decrease as;the angle of inclination increases further. But as the angle 
of inclination increases beyond 45 degrees, promotion of self desludging 
by gravity becomes significant. 1973, YAO stated that it is necessary to 
sacrify the1 system efficiency so as to achieve self cleaning action at an 
angle of inclination of 60 degrees. 

In 1975, a different situation was encountered by BINH. For veloci­
ties of 12.5 cm/min and 16.7 cm/min, the tube settler inclined at 40 degrees 
gave slightly better performance than the one inclined at 60 degrees while 
the third inclined at 50 degrees gave the lowest efficiency. In addition, 
at higher flow velocity (20.8 cm/min), the removal efficiency was not 
affected significantly by the variation of angle of inclination, which agree 
well with the remark made by YAO in 1973. 

Raw water turbidity imparts a significant effect upon the settling 
performance of the tube settler. YAO (1973) and PANNEERSELVAM (1982), both 
claimed that the higher the raw water turbidity, the better the removal 
efficiency for all flow rates. The reasons for such improvement could be 
due to better flocculation before settling at higher turbidity. 



- » - A,T- LmnA RV 

Tube diameter can also plays an important role in the tube settler 
system. As the tube diameter increases, the turbidity removal efficiency 
decreases and the effect is much more significant at higher flow rate than 
that at lower flow rate. Small diameter offer lower Reynolds number thus 
promote laminar flow which facilitates better settling performance. 

Polyelectrolyte addition has positive and negative effect on the set­
tling performance and its consequence depends very much upon the characteris­
tics of raw water. HAZEN et al. (1967) concluded that addition of 0.2 mg/A 
to 0.5 mg/it of polyelectrolyte could achieve better settling performance 
while AMIN (1974) reported that addition of polyelectrolyte does not enhance 
settling. 

HANSEN (1967) and others reported that the turbidity removal efficiency 
decreases as the overflow rate increases. In 1973, YAO concluded that if 
the overflow rate criteria for the conventional sedimentation tank design 
is used for designing high rate settlers, the later should provide better 
performance within the practical range of overflow rate. He also stated 
that if 80% removal efficiency is acceptable, then overflow rate of 61 m3/m2-d 
can be used. WILLIS (1978) specified the maximum overflow rate value has 
varied from 3.6 m3/m2-d to 16 m3/m2-d based upon the tube end area. AMIN 
(1974) recommended that the overflow rate should not exceed 13 ra3/m2-d while 
PANNEERSELVAM (1982) concluded that the overflow rate of 4 m3/m2-d is the 
best. The above variation of overflow rate could be due to the difference 
in tube settler design, size, different raw water used, and different experi­
mental conditions. 

2.3 Practical Applications of Tube Settlers 

2.3.1 Primary Treatment of Sewage Effluent 

SLECHTA and CONLEY conducted a plant scale installation of 
settling tubes in a primary clarifier at Philomath, Ore. In 1968 
and concluded that settling tubes can be used to improve the quality 
and possible increase the capacities of those installations where 
a serious carry-over of solids exists. In those installations where 
a good primary effluent is being obtained, an increased in the capa­
city is possible provided the hydraulic limitations of the basin are 
not exceeded. They found that for the same solid removal efficiency, 
a three-fold increase in the flow-rate is possible for tubes loaded 
at 6-10 m3/m -h based on the end area of the cubes. They also noted 
that no improvement in the primary effluent quality can be achieved 
through the use of settling tubes alone in a basin already providing 
essentially complete settleable solids removal and 40-60 per cent 
suspended solids removal. During the first few months of operation, 
no maintenance problems have developed but after 6 months of operation, 
a mat of 0.1 m thick had formed on the top of the tube and floating 
septic sludge was observed. The problem was overcome by installing 
a submerged water jet and agitating the module on weekly basis. 



I 

- 10 -

2.3.2 I Upgrading Humus Tank 

In 1975, Water Research Centre carried out a full-scale module 
of slopping tubes installed in one of two humus tanks in a small works 
serving a village in the United Kingdom. Results indicated that the 
solid removal efficiency depends upon the nature of the influent solids 
and the upward-flow velocity calculated from the total plan area of the 
inclined plates. For influent suspended solids concentration of 100 
mg/i (in Winter), the rate of flow can be increased to three times in 
the modified tank for the same effluent quality. For influent suspended 
solids concentration of 150 mgjI (late Spring), the flow-rate could be 
increased to only 60 percent, while for 50 mg/I (Summer) of influent 
suspended solids, no appearent benifit was gained from installing the 
module. In the course of the experimentation, no denitrification occured 
and the module was cleaned every two weeks to prevent the growth of 
slimes. 

2.3.3 Secondary Treatment of Sewage Effluent 

Inclined tubes had been Installed in the final settling tanks 
at a number of full-scale activated sludge plants in U.S.A. The first 
field installation was made at the Wickam Sewage Treatment Plant, Pen-
nyslvania (Fig. 2.1). Initial results were promising but experience 
over a long period showed that there was periodic discharged of solids 
and fouling of module. Fouling can be prevented by provision of sub­
merged water jets, module agitation or air scrubber. It was recommended 
that the loading should not exceed 3 m /m2-h based on the tube end area 
and provision for removal of floating sludge must be ensured. 

DICK (1970) pointed out that the final tank in the activated 
sludge process has a thickening role as well as a clarification role, 
and there is little advantage in upgrading such a tank if increase in 
the clarification capacity of a settling tank accomplished at the expense 
of thickening. This implies added cost of handling larger volumes of 
more dilute sludge or provision of separate sludge thickeners. 

In Sweden, "three major works were installed with self-contained 
modules of sloping plates designed to achieve a rapid return of sludge 
to the aeration tanks. Many problems were encountered such as bad dis­
tribution of suspension under the tube and rapid growth of algae during 
Summer time. 

, Tubes have also been used for secondary clarification in trick­
ling filter plant, for example in the Philomath, Oregon Sewage Treat­
ment Plant. Prior to the tube installation, the secondary clarifier 
effluent contained 60 mg/i to 80 mg/Jl of suspended solids but after the 
installation, the effluent quality has been excellent with suspended 
solids routinely less than 20 mg/i at an average daily flow of 0.7 mgd. 
Another advantage as in the case of activated s'4udge plant, the capacity 
of an existing trickling filter plant secondary clarifier can be readily 
increased by installing tube modules over all or only a portion of the 
basin.; No operational or maintenance problems have developed in the 
several months of operation. 



- 11 -

2.3.A Tertiary Treatment of Sewage Effluent O 

CULP et al. (1969) showed that the general system as shown in 
Figure 2.2 can be employed for the phosphate removal from the secondary 
effluent by chemical coagulation. A report issued by FWPCA on Shagawa 
Lake Project indicated that the secondary effluent phosphorus concentra­
tion can be reduced from 5-6 mg/£. to 0.3-0.7 mg/£. In another instance, 
MERCER reported the tube clarifier mixed media filter package plant 
could reduced the secondary effluent turbidity from 10-12 to 0.3-0.7 
(turbidity unit) and the phosphates from 26-28.5 mg/H to less than 0.5 
mg/X.. Alum addition is 240 mg/£. 

From SWEDEN successful used of inclined plates modules for the 
separation of aluminium floe formed in the treatment of the secondary 
effluent, has been achieved. Loadings as high as 30 m3/m2-h were reported. 

Another tertiary system designed for BOD and suspended solids 
removal utilizing the tube clarifier is illustrated in Fig. 2.3. This 
system is designed to polish the occasional discharge of high suspended 
solids .concentration from the secondary plant. Direct application of 
these secondary effluent to the filter would result in expensive short 
filter run, thus the purpose of the tube clarifier is to provide supple­
ment solids separation so that the filter may continue to operate effi­
ciently even during severe upset of secondary plant. Data published 
show that such system continuous to operate efficiently even with secon­
dary effluent suspended solids concentration as high as 2000 mg/ii.. 

BINH (1975) reported that the inclined tube settler and the 
anthracite sand filter system can generally removed all aluminium 
resulted from the utilization of alum during the flocculation process. 

VAN VLIET (1977) described the series of full scale experiments 
in which both inclined plate and tube module were used to uprate the 
conventional circular raked primary clarifiers of high lime clarifica­
tion process. It was reported that the removal efficiency of both 
modules were comparable and a 60 percent turbidity removal was general 
attained within the modules. 

2.3.5 Raw Water Clarification 

The conventional plant at Buffalo Pond Plant, Saskatchewan was 
faced with the requirement of additional treatment capacity, thus the 
existing rapid sand filters were converted to mixed media beds and 
operate at higher filtration rates while steeply inclined tube settlers 
were used to cater for the increase in settling capacity. For 6 months 
of operation, the tube installation has operated at over 2.5 times de­
signed rate of the parallel conventional units, while producing an 
average effluent of 0.5 unit. The installation of tubes in the conven­
tional units permits a more than doubling of the clarifier capacity. 



- 12 -

•ftssayt*. 

Fig. 2.1 - Installation of Steeplyo Inclined Tubes at the 
W.ickam, Pennsylvania Sewage Treatment .Plant. 

Fig. 2.2 - Flow Schematic, Basic System Employing Essentially 
Horizontal Tubes. 



- 13 -

Another example of increasing the capacity of water treatment 
plant by utilizing tube clarifier and mixed media is the Georgia-
Pacific's Pulp and Paper Mill at Crosselt, Arkansas U.S.A. It was 
reported that by installing angle tube modules over only a portion of 
the clarifier surface, the capacity was increased from 56,775 m3/d to 
170,325 m3/d. From the test conducted, it reviews that for overflow 
rate of 4 m /m -h effective clarification observed even under cold 
water conditions. 

The flow diagram as shown in Figure 2.3 has also been applied 
in many water treatment plants in U.S.A. with capacity varies from 
0.0757 m3/min to 7.57 m3/min. For example at Emporia, Virginia, for 
raw water turbidity of 20 standard units, a effluent quality of 3 units 
can be achieved using alum concentration of 35 mg/£ and operate at 
overflow rate of 193 m /m2-d with corresponding detention time of 10 
minutes. Another plant located at Louisville, Mississippi with plant 
capacity of 7.57 m /min can provide an effluent quality of approximately 
2 units using the same system as described above. 

2.3.6 Other Applications i 

One of the most interesting applications now being evaluated 
is the,use of steeply inclined tube directly injthe aeration basins 
of an activated sludge plant. With proper baffling, it appears possi­
ble to achieve activated sludge solids separation and return without 
a secondary clarifier structure, therefore the economic implications 
in secondary plant construction are indeed significant. 

2.4 Column Settling 
i 

In the;world of limited resources, seeking toward economical techniques 
to predict plant scale performance or to derive design criteria for plant 
scale processes is of utmost importance. 

i 

YAO (1979), using column settling to predict the design overflow rate 
of the tube settler system. He reported that a safety factor of 2 was needed 
for uncoagulated synthetic water and natural unflocculated raw water. Table 
2.1 shows the turbidity range involved and the experimental conditions. 

PANNEERSELVAM (1982) concluded that for coagulated synthetic water of 
turbidity greater than 180 NTU, then the results obtained from the column 
settling tests can be used directly for designing the tube settler. For 
turbidity of 120 NTU and 80 NTU or less, a safety factor of 1.4 and 2 were 
respectively observed. 

HUDSON (1981) claimed that the revised standard procedure of using 
square jar test (see Fig. 2.6) can be used to established the design over­
flow rate for tube settler system of plant size. 



- 14 -

****** M ^ W M w 

Fig. 2.3 - Schematic of Effluent Polishing System 
for BOD and Suspended Solids Removal. 

.>**< 

Fig. 2.4 - Revised Standard Jar Test (Hudson, 1981) 



- 15 -

TABLE 2-1 
Design Safety Factor for Overflow Rate Provided 
by Colutan Settling to tne Tuoe settler System 

, p- , -, , 

I Author | N a t u r e of Water | haw Viater T u r o i d i t y | Depth | S a f e t y Fac te 
I I 1 (NTU) | (cm) | 

| YAO | N a t u r a l Baw | 100 - 280 | 7b | 2 . 0 
| (197y) | H a t e r | (May-Sept) | | 

| | I 14 - 70 | 78 | 2 . 0 
I 1 1 (Sept-Nov) I | 

| | U n c o a g u l a t e d | I | 
| | S y n t h e t x c | 100 - 280 | 78 | 2 . 0 
| | Haw Mater | | | 

IPANNEEH-j S y n t n e t x c | IbO | 106 | 1.0 
ISELVAM | F l o c c u l a t e d | 120 | 106 | 1.4 
1(1982) | Ka te r | 80 | 106 | 2 . 0 

o 

I 



- 16 -

III SOME THEORETICAL CONSIDERATIONS ALOUT TUBE SETTLERS, 

, COLUMN SETTLING AND PLENUM DESIGN 

! 
i 

3.1 High Rate Sedimentation 

High irate sedimentation is the use of shallow gravitational settlers 
with detention period of not more than 15 minutes to achieve comparable or 
even better settling efficiencies normally attained in the conventional 
sedimentation tanks having detention time of usually more than 2 hours. 

The above idea was originally suggested by HAZEN (1904) who claimed 
that the removal is a function of the overflow rate and for a given dis­
charge, it is independent of the detention time. CAMP explored the above 
concept extensively in 1946. 

YAO (1970) conducted a theoretical research on high rate tube settlers 
of various shapes and arrived at a design equation based on the parameter 
"overflow rate", which is widely used in water and wastewater treatment 
process design. 

He assumed that the flow is laminar and one dimensional and the sus­
pended particles are discrete which do not aggregate. Ignoring the initial 
effect, the velocity components of the particles on the x and y directions 
based on the coordinates system as shown in Fig. 3.1 are: 

^ = Vpx = U - Vs x Sin 6 (3.1) 

jl. = vPy = -Vs x Cos 6 (3.2) 

Combining equations (3.1), and (3.2) 

dy_ = Vs x Cos 9 
dx = ~ U - Vs x Sin 8 (3.3) 

Integrating equation (3.3), 

JV-dy - Vs-ySin 8 + Vs x Cos 8 = C (3.4) 

where 

<-'' C' is the integral constant 

Dividing equation (3.4) with Vo, the average flow velocity, and d, the 
depth of the flow measured normal to the direction of flow. 

'vb ' dy • If ' Y * sia 8 + H ' x ' Cos 9 = cl (3'5) 

o 



- 17 -

Where CI is the adjusted integration constant, Y = y/d and X = x/d and 
equation (3.5) is the general equation of a particle trajectory in the given 
high rate settling system. 

Each particle follows its own trajectory inside the tube settler (Fig. 
3.2). Fl, F2, F3, indicate the trajectories of particles removed by the 
settler because all three trajectories end at the invert of the settler. 
The trajectory, Fl, represents a limiting case. All particles with the same 
Vs of the! particle following this trajectory would be completely removed by 
the tube settler. This particular Vs is defined as the critical settling 
velocity, Vsc. 

For the limiting trajectory with Vs = Vsc, there are two boundary con­
ditions, 

X - L; Y = 0 (3.6) 
i 

X = p; Y - L (3.7) 
i 

in which L =• 1/d, the relative length; and 1 = the length of the settler. 
Therefore'by substituting equations (3.6), (3.7) into (3.5), 

Vsc 
CI = ^~ • L • Cos 8 

Vo 

Since the flow velocity vanishes at the settler wall (Y = 0), there 
results: 

(/ ~~ ' dy) = 0 (3.8) 
Vo y=o 

Substituting Cl and the second boundary condition, equation (3.7), into 
equation (3.5), the following general equation is obtained: 

Vsc 
—• • (Sin 6 + L • Cos 8) = Sc (3.9) 

Sc » ( / £ • dy) y = 1 (3.10) 

in which Sc is a factor with its magnitude depending on the shape of the 
tube. The values of Sc for circular, parallel plate, square, and shallow 
open tray stellers are respectively 4/3, 1, 11/8, 1. For overflow rate, it 
can easily be seen that is exactly the same as the critical settling velo­
city, then, 

Vo 
4:.C • Overflow rate = C S c S i n fl + L. C o 8 9 (3.11) 

where C is a unit adjustment constant. For Vo(cm/min) and overflow rate 
(m3/m2-d), then C - 14.4. 



- 18 -

e . ANGLE OF INCLINATION 
OF HIGH-RATE SETTLER 

,,i 
Fig. 3.1- Coordinate System for Theoretical Study 

6 

*\i»' 

Fig. 3.2 - Sketch of Particle Trajectories in High-Rate 
Settler. 



- 19 -

3.2 Column Settling 

The clarification of dilute suspensions of flocculating particles is 
not only a function of settling properties of the particles but also of the 
flocculating characteristics of the suspension. During sedimentation, coa­
lescence or flocculatin occurs, thus the mass of the particle increases and 
it settles faster. The extent to which flocculation occurs is dependent on 
the opportunity for contact, which varies with the overflow rate, the depth 
of the basin, the velocity gradients in the system, the concentration of 
the particles and the range of the particle sizes (RICH 1973; BARNES 1978; 
and TCHOBANOGLOUS 1979). 

Since 1940's, overflow rate has been extensively used as a parameter 
for the design of the conventional settling tank. Besides, overflow rate 
can easily be.obtained from the batch process of column settling tests and 
could be used to predict the performance of the conventional settling tank 
operated on a continuous basis. For these reasons, this study proposed to 
adopt overflow rate as the key design parameter to predict the performance 
of the tube settling system. For column settling, the overflow rate can 
easily be calculated as follows: 

If he(cm) is the distance between the water level and the sampling 
port and ts is the settling time (h) , then the overflow rate, 

Vs = hc/ts (cm/h) 

Vs - 0.24 x hc/ts (m/d) ' (3.12) 